



**MATERIALS TESTING REPORT**

StoneBilt Concepts  
 9455 Boston Court  
 Henderson, CO 80640  
 P 303.867.6700  
 F 303.350.4140  
 www.StoneBiltConcepts.com

Date of Production: 15-Jun-09  
 ID Number: Standard Paver Mix  
 Tester: Mathew Overton  
 Report by: Gregory Stavaridis  
 Report Date: 29-Jul-09

<b>Testing Standard Information</b>	
Reference:	ASTM C140
Name:	<b>Sampling and Testing Concrete Masonry Units and Related Units</b>
Test for:	<b>Absorption</b>

<b>Sample Information</b>	
Description:	Architectural Pavers-Standard Paver Mix
Color:	
Start Date:	27-Jul-09
Finish Date:	29-Jul-09
Other:	

<b>Summary of Results for Absorption</b>			
Specimen Number	1	2	3
Target ≤	5.0%	5.0%	5.0%
Absorption	<b>5.0%</b>	<b>5.0%</b>	<b>5.0%</b>
<b>PASS / FAIL</b>	<b>PASS</b>	<b>PASS</b>	<b>PASS</b>

**NOTES:**  
 "Reference" data refers to Section(s) of Standard Reference  
 Manually Entered Data  
 Calculated Data

<b>Specimen Information</b>				
<b>Number</b>	<b>1</b>	<b>2</b>	<b>3</b>	<b>Reference</b>
$W_s$	1070.4	1096.6	1074.3	9.1
$W_d$	1019.5	1044.8	1023.4	9.1
Absorption	5.0%	5.0%	5.0%	9.1

where:

$W_s$  = saturated weight of specimen (grams)

$W_d$  = oven-dry weight of specimen (grams)

Absorption =  $[(W_s - W_d) / W_d] \times 100$  (%)